
 

 

Exploded 
View ID 

RMI PART 
NUMBER DESCRIPTION 

1M RM-SHFOOT SH Base Rubber Foot 

2 RM-SH2 13-3/4 back leg 

3 RM-SH3 Base leg tube 

4S RM-SH4S Main tube for SHSA 

5 RM-SH5 SH base leg bracket 

5N RM-SH5N SH Sliding Bracket 

6 RM-SH6 SH double sliding bracket 

6N RM-SH6N SHS lower fixed bracket 

7 RM-SH7 SHS Bolt/nut set for fixed bracket 

8 RM-SH8 Flat washer ea 

9 RM-SH9 ATS leg brace for back leg 

10 RM-SH10 Leg brace for base leg tube 

11N RM-SH11N Middle sliding bracket 

12 RM-SH12 ATS pivot 

13 RM-SH13 Bolt and Nut for middle sliding bracket 

13R RM-SH13R Bolt and nut for sliding bracket 

14 RM-SH14 Leg Cap 

15TS RM-TBOLTHEAD 1/4-20 X 3/4"x3/4" TBolt Metal 

17 RM-SH17 SH Upper Pipe RM-SHS 

18L RM-TBOLT3/4M Tbolt 1/4-20x3/4 Metal 

18S RM-TBOLT1/2M 1/4-20 X 1/2" TBolt Metal 

19 RM-SH19 Set screw 1/4-20 x 1/4" 

20 RM-SH20 SHS Head Screw 

21 RM-SHQ21 Rubber bumper 

22 RM-SH22 SH upper Pipe Cap 

23 RM-SH23 SHS Bolt/nut set 

24 RM-SH24 SH Stabilizer Bar 

25S RM-SH25S Bolt and washer 

200 RM-SH200 Tube Joint SHII 

200C RM-SH200C 1-1/4 S/S BHCS 

CLA RM-SHBA-CLA Red airlift lever w/fasteners 

SS RM-SHBA-SS 1/4-20x3/8 SS set screw 

YSH RM-YSH-M Snare stnd head 


